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Trace: MAXH RBW: 1 MHz
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Plot 7-542. Radiated Spurious Emissions 1-18GHz CDD Primary (802.11ax — Ch.117)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Turntable [Analyzer Field . .
Freql.lilency Detector s LBl H#"‘;""ﬂ Azimuth Level jgf - Strength dIE_}":':ft Margin [dB]
13070.00 | Average W - - -85.14 21.89 4375 68.23 -24 .48
13070.00 Peak W - - -73.46 21.84 5538 88.23 -32.85

Table 7-78. Radiated Spurious Emission Measurements CDD Primary

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2410210073-23.BCG

10/25/2024 - 1/6/2025

Tablet Device
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Trace: MAXH RBW: 1 MHz
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Plot 7-543. Radiated Spurious Emissions 1-18GHz CDD Primary (802.11ax — Ch.149)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Turntable |Analyzer Field -
Freql.lilency Detector sLBll Hﬂ:niﬁtnna Azimuth Level dﬁgf - Strength dlé";;t Margin [dB]
"l 13390.00 | Awverage v - - -85.49 2221 4372 5398 -10.26
13390.00 Peak W - - -73.33 2213 5579 8823 -32 44

Table 7-79. Radiated Spurious Emission Measurements CDD Primary

1C2410210073-23.BCG

10/25/2024 - 1/6/2025

Tablet Device

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-544. Radiated Spurious Emissions 1-18GHz CDD Primary (802.11ax — Ch.185)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Plot 7-545. Radiated Spurious Emissions 18-40GHz CDD Primary (802.11ax — Ch. 185)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Turntable |[Analyzer Field ..
Freql.lilency Detector Ant. Pol. Hﬁ.mﬁt""ﬂ Azimuth Level j‘gf L Strength dIE_}":':ft Margin [dB]
13750.00 | Average v - - -85.13 21.79 43.65 68.23 -24 .58
13750.00 Peak v - - -74.10 21.79 54 69 88.23 -33.54

Table 7-80. Radiated Spurious Emission Measurements CDD Primary

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-23.BCG

Test Dates:

10/25/2024 - 1/6/2025

EUT Type:
Tablet Device
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Plot 7-546. Radiated Spurious Emissions 1-18GHz CDD Primary (802.11ax — Ch.189)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Plot 7-547. Radiated Spurious Emissions 18-40GHz CDD Primary (802.11ax — Ch. 189)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Turntable |Analyzer Field S
Freql.lilezncy Detector o e H;"‘;":':ﬂ Azimuth Level dﬁgfnl; Strength dlé'r:}:_" Margin [dB]
13790.00 | Awerage v - - -85.35 21.99 43 64 68.23 -24 59
13790.00 Peak v - - -74.11 21.99 54 88 88.23 -33.35
Table 7-81. Radiated Spurious Emission Measurements CDD Primary
FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-548. Radiated Spurious Emissions 1-18GHz CDD Primary (802.11ax — Ch.209)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Turntable [Analyzer Field . .

Freql.lilency Detector s LBl H#"‘;""ﬂ Azimuth Level jgf - Strength dIE_}":':ft Margin [dB]
13990.00 | Average v - - -86.03 22 .05 43.03 68.23 -25.20
13990.00 Peak Vi - - -74.97 22 04 5408 88.23 -34 15

Table 7-82. Radiated Spurious Emission Measurements CDD Primary
FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 208 of 262
1C2410210073-23.BCG 10/25/2024 - 1/6/2025 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Material Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
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Plot 7-549. Radiated Spurious Emissions 1-18GHz CDD Primary (802.11ax — Ch.233)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Turntable |Analyzer Field -
Freql.lilency Detector s LBl H#"‘;""ﬂ Azimuth Level ggf - Strength dIE_!."::':ft Margin [dB]
14230.00 | Awverage v - - -86.21 2272 4351 68.23 -24.72
14230.00 Peak v - - -74.86 2257 5471 88.23 -33.52

Table 7-83. Radiated Spurious Emission Measurements CDD Primary

1C2410210073-23.BCG

10/25/2024 - 1/6/2025

Tablet Device

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.2 CDD Diversity Primary Radiated Spurious Emission

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-550. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.1)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-551. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 1)
FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

Frequency Detector Ant. Pol. Antenna T:zrir:;iﬂe AT_il\)//ZIer AFCL Stlr::llgth Limit Margin [dB]
[MHz] [H/V]  |Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBpV/m]

*| 11910.00 | Average H - - -85.25 20.40 42.16 53.98 -11.82
*| 11910.00 | Peak H - - -74.21 | 20.40 53.19 73.98 -20.79
*| 17865.00 | Average \% - - -86.10 25.27 46.17 53.98 -7.81
*| 17865.00 Peak \% - - -74.57 25.27 57.71 73.98 -16.27

Table 7-84. Radiated Spurious Emission Measurements CDD Diversity

1C2410210073-23.BCG

10/25/2024 - 1/6/2025

Tablet Device

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-552. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.45)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Turntable |Analyzer Field .
FreqllJ-Iean Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level dA;[I': L Strength dlli":‘:ft Margin [dB]
[M Z] [HM elg [CI'I'I] [degree] [dBI'I'I] [ I'I'I] [dBl.l\Hl‘l‘l] [ H I'I'I]
*| 12350.00 | Awerage v - - -85.11 20.94 42 84 £3.98 -11.14
= 12350.00 Peak V' - - -T4.51 21.00 5349 73.98 -20.49

Table 7-85. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-553. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.93)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Turntable |Analyzer Field . .
FreqllJ_Iency Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level dAE:: L Strength dlli":":ft Margin [dB]
12830.00 | Awverage H - - -85.51 2227 43.76 68.23 -24 .47
12830.00 Peak H - - -T4.16 2227 55.12 88.23 -33.11

Table 7-86. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-554. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.97)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Turntable |Analyzer Field . .
FreqllJ_Iency Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level dAE:: L Strength dlli":":ft Margin [dB]
12870.00 | Awerage W - - -84 67 21.65 43.98 68.23 -24 25
12870.00 Peak W - - 7321 21.85 5564 88.23 -32.59

Table 7-87. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-555. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.105)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Turntable |Analyzer Field . .
FreqllJ_Iency Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level dAE:: L Strength dlli":":ft Margin [dB]
12950.00 | Awerage v - - -85.09 21.91 43.82 68.23 -24 .41
12950.00 Peak v - - -T3.26 21.91 5565 88.23 -32.58

Table 7-88. Radiated Spurious Emission Measurements CDD Diversity

1C2410210073-23.BCG

10/25/2024 - 1/6/2025

Tablet Device

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (MHz)
Plot 7-557. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 113)

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 27.0ms
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Plot 7-556. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 113)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6515MHz

Channel: 113

Turntable |Analyzer Field .
FreqllJ-Iean Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level dA;[I': L Strength dlli":‘:ft Margin [dB]
[M Z] [HM elg [CI'I'I] [degree] [dBI'I'I] [ I'I'I] [dBl.l\Hl‘l‘l] [ H I'I'I]

13030.00 | Awverage v - - -85.40 2234 43.94 £8.23 -24 .29
13030.00 Peak v - - -73.43 2234 55.91 88.23 -32.32

Table 7-89. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-558. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.117)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Turntable |Analyzer Field . .
FreqllJ_Iency Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level dAE:: L Strength dlli":":ft Margin [dB]
13070.00 | Awverage v - - -85.68 22.36 43.68 68.23 -24 .55
13070.00 Peak v - - -T4.50 2221 54.71 88.23 -33.52

Table 7-90. Radiated Spurious Emission Measurements CDD Diversity

1C2410210073-23.BCG

10/25/2024 - 1/6/2025

Tablet Device

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-559. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.149)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Turntable |Analyzer Field . .
FreqllJ_Iency Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level dAE:: L Strength dlli":":ft Margin [dB]
*| 13390.00 | Average H - - -85.82 2206 43.24 53.98 -10.74
*| 13390.00 Peak H - - -73.90 21.88 54.97 73.98 -19.01

Table 7-91. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-560. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.185)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Plot 7-561. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 185
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Turntable |Analyzer Field .
FreqllJ-Iean Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level dﬂgf L Strength dlli"‘:'}t Margin [dB]
[M Z] [Hn"r] elg [I:I'I'I] [degree] [dBI'I'I] [ I'I'I] [dBl.l\Hl‘l‘l] [ H I'I'I]
13760.00 | Awerage i - -85.63 21.79 43.26 68.23 24 .97
13750.00 Peak v - -74.75 21.83 54.08 88.23 -34.15

Table 7-92. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 27.0ms
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Plot 7-562. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.189)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Plot 7-563. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 189)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Turntable |Analyzer Field .
Freqllj-lean Detector Ant. Pol. Hﬁ.ntﬁt""ﬂ Azimuth Level dﬁg:: L Strength d:;";}t Margin [dB]
[MHz] [H/V] eight [cm] [degree] [dBI'I'I] [ m] [dBl.l\Hl‘l‘l] [dBpVim]
13790.00 | Awerage v - - -85.72 21.99 43.26 68.23 -24.97
13790.00 Peak v - - -73.83 21.83 55.01 88.23 -33.22

Table 7-93. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 27.0ms
120 A
E
3 100 A
2]
I
% 80 -
L
A Il
% 60 1 n L "'I 5
Jry -
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-564. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.209)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Turntable |Analyzer Field . .
FreqllJ-Iency Detector Ant. Pol. HA."tr?t""ﬂ Azimuth Level jgf L Strength d:;":,}t Margin [dB]
13990.00 | Awerage H - - -86.24 22.04 42.79 68.23 -25.44
1399000 Peak H - - -T4 58 2211 54 54 8823 -33.69

Table 7-94. Radiated Spurious Emission Measurements CDD Diversity

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 27.0ms
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Plot 7-565. Radiated Spurious Emissions 1-18GHz CDD Diversity (802.11ax — Ch.233)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Turntable | Analyzer Field _—
FrTlt\qAL:_'le;cy Detector A?:_'U\P/]OI' Hg\intrin[r::?n] Azimuth Level [';\;:nl;] Strength [dglncltm] Margin [dB]
9 [degree] | [dBm] [dBuV/m] H
5375.00 Average H 346 268 -70.59 16.00 52.42 68.23 -15.82
5375.00 Peak H 346 268 -60.73 16.00 62.27 88.23 -25.96
14230.00 | Average H - - -86.32 22.50 43.17 68.23 -25.06
14230.00 Peak H - - -75.10 22.72 54.62 88.23 -33.61

Table 7-95. Radiated Spurious Emission Measurements CDD Diversity

1C2410210073-23.BCG

10/25/2024 - 1/6/2025

Tablet Device

FCC ID: BCGA3267 MEASUREMENT REPORT Approved by:
IC: 579C-A3267 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.3 Antenna 3c Radiated Band Edge Measurements (20MHz BW)

PASS e RBW: 1 MHZ  peak: 5925.00 MHz, 73.48 dBuV/m
Avg, Offset: 17.5d8

WT: 1.0ms__Avg: 5924.10 MHz, 57.06 dBuV/m

Mode 802.11a
Data Rate MCS54
Distance of Measurement 3 Meters
Operating Frequency 5955MHz
Channel 1
VBW: 3 MHz
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Plot 7-566 Antenna 3c Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

PASS el o RBW:1MHzZ  peak: 7125.00 MHz, 71.40 dBuV/m
Avg. Offset: 18.4d8

SWT: 1.0ms __ Avg: 7125.00 MHz, 59.16 dBuV/m

Mode 802.11a
Data Rate MCS54
Distance of Measurement 3 Meters
Operating Frequency 7095MHz
Channel 229
VBW: 3 MHz
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Plot 7-567 Antenna 3c Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: MaxHold RBW: 100 kHz Channel Power Trace: Average RBW: 100 kHz Channel Power
Detector: PK VBW: 300 kH Detector: RMS VBW: 300 kH.
PASS Offset; 16.4d8 SWT: 1.0ms 73.78 dbuV/m PASS Offset; 18.4d8 SWT: 1.0ms 65.42 dbuV/m
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Plot 7-568. Antenna 3c Radiated Upper Band Edge (Peak — UNII
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Band 8)
Mode 802.11ax-SU
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Plot 7-569. Antenna 3c Radiated Upper Band Edge (Average —

UNII Band 8)

PASS ety ot RBW: 1 MHz  peak: 5924.55 MHz, 76.81 dBuV/m
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Plot 7-570 Antenna 3c Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
Channel:

Trace: MaxHold

Peak: 7125.45 MHz, 74.69 dBuV/m
Avg: 7125.00 MHz, 61.48 dBuV/m
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Plot 7-571 Antenna 3c Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Plot 7-572. Antenna 3c Rad

Frequency (MHz)

iated Upper Band Edge (Peak — UNII
Band 8)

Trace: Average RBW: 100 kHz
PASS oDetector RMS  vBW: 300 kHz Channel Power
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Plot 7-573. Antenna 3c Radiated Upper Band Edge (Average —
UNII Band 8)
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7.7.4  Antenna 3c Radiated Band Edge Measurements (40MHz BW)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 5965MHz
Channel 3

RBW: 1 MHzZ  peak: 5924.55 MHz, 81.53 dBuV/m
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Plot 7-574 Antenna 3c Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 7085MHz
Channel 227
i o RBW: 1 MHz  peak: 7125.45 MHz, 83.27 dBuV/m
PASS 55 izt 10sae Yo 3z Avg: 7126.35 MHz, 64.81 dBuV/m
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Plot 7-575 Antenna 3c Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.5

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

Antenna 3c Radiated Band Edge Measurements (80MHz BW)
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Plot 7-576 Antenna 3c Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Distance of Measurement
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Plot 7-577 Antenna 3c Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.6

Mode

Data Rate

Distance of Measurement
Operating Frequency
Channel

802.11ax-SU

Antenna 3c Radiated Band Edge Measurements (160MHz BW)
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Plot 7-578 Antenna 3c Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Distance of Measurement
Operating Frequency
Channel
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Plot 7-579 Antenna 3c Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.7 Antenna 3a Radiated Band Edge Measurements (20MHz BW)

PASS i o RBW: 1 MHZ  peak: 5925.00 MHz, 67.25 dBuV/m
Avg. Offset: 17.5d8

WT: 1.0ms __ Avg: 5924.55 MHz, 52.53 dBuV/m

Mode 802.11a
Data Rate MCS54
Distance of Measurement 3 Meters
Operating Frequency 5955MHz
Channel 1
VBW: 3 MHz
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Plot 7-580 Antenna 3a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

PASS Pens Trooe RBW:1MHzZ  peak: 7125.00 MHz, 65.18 dBuV/m
Avg. Offset:‘ 18.4d8

SWT: 1.0ms _Avg: 7125.45 MHz, 53.40 dBuV/m

Mode 802.11a
Data Rate MCS54
Distance of Measurement 3 Meters
Operating Frequency 7095MHz
Channel 229
VBW: 3 MHz
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Plot 7-581 Antenna 3a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: MaxHold RBW: 100 kHz Channel Power Trace: Average RBW: 100 kHz Channel Power
Detector: PK VBW: 300 kH Detector: RMS VBW: 300 kH.
PASS Offset; 16.4d8 SWT: 1.0ms 73.81 dbuV/m PASS Offset; 18.4d8 SWT: 1.0ms 65.53 dbuV/m
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Plot 7-582. Antenna 3a Radiated Upper Band Edge (Peak — UNII
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Plot 7-584 Antenna 3a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-583. Antenna 3a Radiated Upper Band Edge (Average —
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Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 7095MHz
Channel 229

PASS Peak Trace sgw,ﬁ § m:g Peak: 7125.90 MHz, 71.75 dBuV/m
e 18908 SWT: 1.0ms _Avg: 7125.90 MHz, 55.66 dBuV/m
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Frequency (MHz2)
Plot 7-585 Antenna 3a Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax SU
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
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Plot 7-586. Antenna 3a Radiated Upper Band Edge (Peak — UNII
Band 8)
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7.7.8 Antenna 3a Radiated Band Edge Measurements (40MHz BW)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 5965MHz
Channel 3
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Plot 7-588 Antenna 3a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 7085MHz
Channel 227

VBW: 3 MHz

PASS Peak Trace RBW:1MHz  peak: 7125.00 MHz, 80.54 dBuV/m
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Plot 7-589 Antenna 3a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.9 Antenna 3a Radiated Band Edge Measurements (80MHz BW)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 5985MHz
Channel 7

RBW: 1 MHZ  peak: 5925.00 MHz, 77.13 dBuV/m
: 1.0ms

PASS Avg, Offser: 17.998 YOME 3MHZ A\ 5923.65 MHz, 61.29 dBpV/m
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Plot 7-590 Antenna 3a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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SWT: 1.o0ms __Avg: 7127.70 MHz, 61.22 dBuV/m

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 7025MHz
Channel 215
VBW: 3 MHz
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Plot 7-591 Antenna 3a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.10 Antenna 3a Radiated Band Edge Measurements (160MHz BW)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 6025MHz
Channel 15

PASS il o RBW: 1 MHz  peak: 5912.85 MHz, 77.75 dBuV/m
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Frequency (MHz)

Plot 7-592 Antenna 3a Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
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Channel 207
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Plot 7-593 Antenna 3a Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.11 Antenna 1b Radiated Band Edge Measurements (20MHz BW)

Mode 802.11a
Data Rate MCS54
Distance of Measurement 3 Meters
Operating Frequency 5955MHz
Channel 1
Peok Tiace RBW: 1 MHZ  peak: 5924.10 MHz, 70.57 dBuV/m
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Plot 7-594 Antenna 1b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
Mode 802.11a
Data Rate MCS54
Distance of Measurement 3 Meters
Operating Frequency 7095MHz
Channel 229
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Plot 7-595 Antenna 1b Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M_axHoId REWE 100 kHz Channel Power Trace: A\..'erage F\EWE 100 kHz Channel Power
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Plot 7-596. Antenna 1b Radiated Upper Band Edge (Peak — UNII Plot 7-597. Antenna 1b Radiated Upper Band Edge (Average —
Band 8) UNII Band 8)
Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 5955MHz
Channel 1
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Plot 7-598 Antenna 1b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 7095MHz
Channel 229

RBW: 1 MHz  peak: 7126.35 MHz, 72.22 dBuV/m

VBW: 3 MHz
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Frequency (MHz2)
Plot 7-599 Antenna 1b Radiated Upper Band Edge (Peak & Average — UNIl Band 8)

Worst Case Mode: 802.11ax SU
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: MaxHold RBW: 100 kHz Channel Power Trace: Average RBW: 100 kHz Channel Power
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Plot 7-600. Antenna 1b Radiated Upper Band Edge (Peak — UNII
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Plot 7-601. Antenna 1b Radiated Upper Band Edge (Average —
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7.7.12 Antenna 1b Radiated Band Edge Measurements (40MHz BW)

PASS Peak Trace RBW: 1 MHZ  peak: 5924.55 MHz, 82.33 dBuV/m
Avg. Offset: 18.1d8

WT: 1.0ms __Avg: 5921.40 MHz, 64.95 dBuV/m

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 5965MHz
Channel 3
VBW: 3 MHz
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Plot 7-602 Antenna 1b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Plot 7-603 Antenna 1b Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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7.7.13 Antenna 1b Radiated Band Edge Measurements (80MHz BW)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 5985MHz
Channel 7

PASS Peak Trace RBW: 1 MHZ  peak: 5923.65 MHz, 80.71 dBuV/m
Avg. Offset: 17,9d8

YoN: 3 MMz Avg: 5922.75 MHz, 65.16 dBuV/m
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Plot 7-604 Antenna 1b Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Avg. Offset:‘ 18,7d8
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Plot 7-605 Antenna 1b Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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7.7.14 Antenna 1b Radiated Band Edge Measurements (160MHz BW)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 6025MHz
Channel 15
e RBW:1MHz  peak: 5912.85 MHz, 78.31 dBuV/m
Peak Trace o »
PASS Avg. Offset: 10208 YO 3 N2 Avg: 5018.01 MHz, 63.45 dBUV/m
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Plot 7-606 Antenna 1b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 6985MHz
Channel 207

Field Strength (dBuV/m)

Plot 7-607 Antenna 1b Radiated Upper Band Edge (Peak & Average — UNIl Band 8)
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7.7.15 CDD Primary Radiated Band Edge Measurements (20MHz BW)

PASS Peak Trace RBW: 1 MHZ  peak: 5923.65 MHz, 76.23 dBuV/m
Avg. Offset: 17,9d8

WT: 1.0ms __ Avg: 5923.65 MHz, 61.54 dBuV/m

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 5955MHz
Channel 1
VBW: 3 MHz
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Plot 7-608 CDD Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-609 CDD Primary Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax SU
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M_axHoId REWE 100 kHz Channel Power Trace: Av.'erage F\EWE 100 kHz Channel Power
PASS ggecorn, wmwiwes 7855 dbuvm PASS goeornan  yewiwokt 6538 douvim
140 4 120 4
E 1207 E 100
> >
8 8
5 1007 = 801
o o
g \\W\ g
A 80 A
= = 60
,E W vj—j W
601 M M
40 A —+
7124.5 712‘4‘7 71i4.9 712‘5.1 712‘5.3 712‘5.5 712‘5‘7 ?].2‘5.9 ?12‘6.1 712‘6.3 7126.5 7124.5 712‘4‘7 712‘4.9 712‘5.1 712‘5.3 712‘5.5 712‘5.7 712‘5.9 712‘6.1 712‘6.3 7126.5
Frequency (MHz) Frequency (MHz)
Plot 7-610. CDD Primary Radiated Upper Band Edge (Peak — UNII Plot 7-611. CDD Primary Radiated Upper Band Edge (Average —
Band 8) UNII Band 8)
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7.7.16 CDD Primary Radiated Band Edge Measurements (40MHz BW)

PASS & o RBW: 1 MHZ  peak: 5924.55 MHz, 81.70 dBuV/m
Avg. Offset: 18.1d8

WT: 1.0ms __ Avg: 5924.55 MHz, 64.18 dBuV/m

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 5965MHz
Channel 3
VBW: 3 MHz
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Plot 7-612 CDD Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-613 CDD Primary Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.17 CDD Primary Radiated Band Edge Measurements (80MHz BW)

Mode
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Plot 7-614 CDD Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-615 CDD Primary Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.18 CDD Primary Radiated Band Edge Measurements (160MHz BW)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 6025MHz
Channel 15
iy ot RBW: 1 MHZ  peak: 5912.85 MHz, 80.20 dBuV/m
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Plot 7-616 CDD Primary Radiated Lower Band Edge (Peak & Average — UNIl Band 5)

Mode 802.11ax-SU
Data Rate MCS11
Distance of Measurement 3 Meters
Operating Frequency 6985MHz
Channel 207

Field Strength (dBuV/m)

Plot 7-617 CDD Primary Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.19 CDD Diversity Radiated Band Edge Measurements (20MHz BW)

Mode
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Distance of Measurement
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Plot 7-618 CDD Diversity Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-619 CDD Diversity Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax SU
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M_axHoId REWE 100 kHz Channel Power
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Plot 7-620. CDD Diversity Radiated Upper Band Edge (Peak —

UNII Band 8)
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Plot 7-621. CDD Diversity Radiated Upper Band Edge (Average —

UNII Band 8)
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7.7.20 CDD Diversity Radiated Band Edge Measurements (40MHz BW)

Mode

Data Rate

Distance of Measurement
Operating Frequency
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Plot 7-622 CDD Diversity Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-623 CDD Diversity Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.21 CDD Diversity Radiated Band Edge Measurements (80MHz BW)

Mode

Data Rate

Distance of Measurement
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Plot 7-624 CDD Diversity Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Plot 7-625 CDD Diversity Radiated Upper Band Edge (Peak & Average — UNII Band 8)

FCC ID: BCGA3267
IC: 579C-A3267

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210073-23.BCG

Test Dates:
10/25/2024 - 1/6/2025

EUT Type:
Tablet Device

Page 249 of 262

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Material Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




	7.0 TEST RESULTS
	7.7  Radiated Spurious Emissions – Above 1GHz
	7.7.2 CDD Diversity Primary Radiated Spurious Emission
	7.7.3 Antenna 3c Radiated Band Edge Measurements (20MHz BW)
	7.7.4 Antenna 3c Radiated Band Edge Measurements (40MHz BW)
	7.7.5 Antenna 3c Radiated Band Edge Measurements (80MHz BW)
	7.7.6 Antenna 3c Radiated Band Edge Measurements (160MHz BW)
	7.7.7 Antenna 3a Radiated Band Edge Measurements (20MHz BW)
	7.7.8 Antenna 3a Radiated Band Edge Measurements (40MHz BW)





